
PARTS LIST

LANCASTER PLASMA UNIT Assembly instructions:

No.
1

2

DESCRIPTION IMAGE Q'TY

P2

P3

1

1

1

NOTE : Po# is located underneath/ inside
of each item. Please be prepared to provide
this # should any claim be necessary.

1/2

CAUTION : Item is heavy assembly should be
performed by two people.

P1 BODY

FRONT LEG FRAME

BACK LEG FRAME

HARDWARE LIST

No. DESCRIPTION IMAGE Q'TY

H1 10

H2

H3

H4

SPRING WASHER

FLAT WASHER

ALLEN KEY 1

BOLT (8 x 45MM)

10

10

H5

H1

H2H3

P3

P2

P1

PARTS LIST

LANCASTER PU BENCH Assembly instructions:

No.
1

2 3

DESCRIPTION IMAGE Q'TY

P2

P3

1

1

2

ASSEMBLY COMPLETED

NOTE : Po# is located underneath/ inside
of each item. Please be prepared to provide
this # should any claim be necessary.

1/1

CAUTION : Item is heavy assembly should be
performed by two people.

P1 CUSHION

LEG FRAME

HARDWARE LIST

No. DESCRIPTION IMAGE Q'TY

H1 14

H2

H3

H4

SPRING WASHER

FLAT WASHER

ALLEN KEY 1

BOLT (6 x 40MM)

14

14

P4 2

H5

4WOOD PLUG

SHELF

SIDE FRAME

P3

P4

P3

P4

P1

P2

P1

P3

P3

H4 H5

H1

H2

H3

H5

H1
H2

H3

PARTS LIST

LANCASTER SHELF Assembly instructions:

No.
1

3 4

DESCRIPTION IMAGE Q'TY

P2

P3 1

3

ASSEMBLY COMPLETED

NOTE : Po# is located underneath/ inside
of each item. Please be prepared to provide
this # should any claim be necessary.

1/1

CAUTION :Item is heavy assembly should be
performed by two people.

HARDWARE LIST

No. DESCRIPTION IMAGE Q'TY

H1 12

H2

H3

H4 SPRING WASHER

FLAT WASHER

ALLEN KEY

24

BOLT (8 x 40MM)

4

8

P4

1

H5

P1 1TOP SHELF

LEFT LEG FRAME 1

RIGHT LEG FRAME

SUPPORT BAR

1BOTTOM SHELFP5

P6

SHELVES

2

SHORT HEX BOLT (8 x 30 MM)

LONG HEX BOLT (8 x 70 MM)

24

WRENCHH6

H7

1

1

P4

P3
P5

P4
P2

P4

H1

H4

H6H5

DON'T TIGHTEN BOLTS UNTIL FINAL STEP

H7

H3

H4

H5 P1 H7
H3
H5

H4

H6

H2 H5

H4

P6

PARTS LIST

LANCASTER DESK Assembly instructions:

No.
1

3 4

DESCRIPTION IMAGE Q'TY

P2

P3

1

NOTE : Po# is located underneath/ inside
of each item. Please be prepared to provide
this # should any claim be necessary.

1/1

CAUTION :Item is heavy assembly should be
performed by two people.

HARDWARE LIST

No. DESCRIPTION IMAGE Q'TY

H1 6

H2

H3

H4 SPRING WASHER

FLAT WASHER

ALLEN KEY

10

2

P4

H5

P1 1TOP FRAME

LEFT LEG FRAME

2

10

H6

1

STRETCHER

SUPPORT BAR 2

SHORT BOLT (8 x 40 MM)

LONG BOLT (8 x 70 MM)

6WOOD DOWEL

H7 H1
H4

H5

P1

P4 2SUPPORT LEG

P4

H5

2SCREW Ø4 x 40

LANCASTER PLASMA UNIT Assembly instructions:

ASSEMBLY COMPLETED

2/2

3

4

Anti Tip Kit has been
attached to the product.
Please, read guideline
thoroughly and then
install immediately to
prevent product from
tipping.

ANTI
TIP KIT

ANTI TIP KITH8
1

SET

DON'T TIGHTEN BOLTS UNTIL FINAL STEP

P2
P3

H7
H2
H5 H4

H6

H8

H3 H5

H4

H7 H1
H4

H5
H7

2HEX BOLT (8 x 70 MM)

WRENCHH8 1
H6H6

ASSEMBLY COMPLETED

P4

P5P5

1

1

RIGHT LEG FRAME

Please, remove this part in case
consumer prefered this option

H4

H7 ALLEN KEY 1

H8 SCREW DRIVER Not
provide

SCREW DRIVERH6 Not
provide



LANCASTER PLASMA UNIT Assembly instructions:

ASSEMBLY COMPLETED

2/2

3

4

Please, remove this part in case
consumer prefered this option

H7 ALLEN KEY 1

H8 SCREW DRIVER Not
provide


	Sheets and Views
	Model

	1.pdf
	Sheets and Views
	Model



